Wacker Neuson G50 Parts Manual

Brand
Wacker Neuson
Model
G50
Type
Parts Manual
Generator
Power
Energía
Puissance
G50
Ersatzteilkatalog
Spare parts list
Catalogo de piezas de repuesto
Catalogue des piéces détachées
Type G50
Material Number 5000620001
Version 104
Language de | en | es | fr
www.wackerneuson.com
Copyright © 03.2020
Wacker Neuson Production Americas LLC
Printed in USA.
All rights reserved.
G50
General information about spare parts manual
5000620001 - 104
4 / 110
A nameplate listing the Model Number, Item Number, Revision, and Serial Number is attached to each unit. Please re-
cord the information found on this plate so it will be available should the nameplate become lost or damaged. When or-
dering parts or requesting service information, you will always be asked to specify the model, item number, revision
number, and serial number of the unit.
Part Numbers appearing in boldface type are recommended spare parts. This means that these parts are subject to
wear under normal operating conditions and may require periodic service or replacement. It is recommended that these
items be stocked to meet the expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.
My machine’s numbers are:
3 1
2
4
1. Model
2. Revision
3. Item No.
4. Serial No.
Conversion table
Volume unit
1 ml 0.034 US fl.oz.
1 l 0.260 gal
Unit of length
1 mm 0.039 in
1 m 3.280 ft
Weight
1 kg 2.200 lbs
1 g 0.035 oz
Speed
1 km/h 0.620 mph
Torque
1 Nm 0.740 ft.lbs
G50
Oberes Gehäuse
Upper enclosure
Carcasa superior
Carter supérieur
13 / 110
5000620001 - 104
5004979447
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
1 5000155246 4 pc Schraube
Tornillo
Screw
Vis
M16 x 40
2 5000155245 4 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M16
G50
Linke Tür Hinten
Rear left door
Puerta trasera izquierda
Porte-d'arrière gauche
19 / 110
5000620001 - 104
5004979485
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
34 5000159879 1 pc Blechtafel Hinten & Links
Panel trasero y izquierdo
Rear left door
Tableau d'arrière et à gauche
402 5000158848 2 pc Türscharnier-Rechts
Bisagra de puerta-derecha
Right door hinge
Charnière de porte-droite
410 5000158862 1 pc Türverriegelung
Aldaba de puerta
Door latch
Loquet de porte
555 5000153022 1 pc Türstütze
Apoyo de puerta
Door prop
Appui de porte
608 5000162772 1 pc Dichtung
Empaque
Seal
Joint
3104mm
621 5000160665 1 pc Isolatorsatz
Juego de aislador
Insulator set
Jeu d'isolant
869 5000158897 4 pc Schraube
Tornillo
Screw
Vis
M8 x 20
963 5000158899 4 pc Unterlegscheibe
Arandela plana
Flat washer
Rondelle
M8
G50
Rechte Tür Hinten
Right rear door
Puerta trasera derecha
Porte d'arrière/droite
25 / 110
5000620001 - 104
5004979482
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
35 5000160240 1 pc Schaltkastentür
Puerta de la caja de control
Control door
Porte du boîtier de commande
275 5000153117 1 pc Fenster
Ventana
Window
Fenêtre
403 5000158847 2 pc Türscharnier-Links
Bisagra de puerta-izquierda
Left door hinge
Charnière de porte-gauche
410 5000158862 1 pc Türverriegelung
Aldaba de puerta
Door latch
Loquet de porte
555 5000153022 1 pc Türstütze
Apoyo de puerta
Door prop
Appui de porte
600 5000158119 1 pc Dichtung
Junta
Gasket
Joint
608 5000162773 1 pc Dichtung
Empaque
Seal
Joint
3102mm
621 5000160665 1 pc Isolatorsatz
Juego de aislador
Insulator set
Jeu d'isolant
869 5000158897 4 pc Schraube
Tornillo
Screw
Vis
M8 x 20
963 5000158899 4 pc Unterlegscheibe
Arandela plana
Flat washer
Rondelle
M8
G50
Unterbrecher Kpl.
Circuit breaker cpl.
Conjunto interruptor de circuito
Coupe-circuit compl.
27 / 110
5000620001 - 104
5004979481
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
170 5000160629 1 pc Konsole
Soporte
Bracket
Support
452 5000153050 1 pc Unterbrecher
Interruptor de circuito
Circuit breaker
Coupe-circuit
175A
810 5000202540 4 pc Flachkopfschraube
Tornillo de cabeza plana
Pan head screw
Vis lentiforme
M5 x 80
853 5000157021 4 pc Sechskantflanschschraube
Tornillo hexagonal de brida
Hexagonal flange head screw
Vis hexagonale de bride
M8 x 14
25Nm/18ft.lbs
G50
Kontrolltafel Tür
Controller door cpl.
Conjunto puerta tablero de control
Porte du contrôleur
31 / 110
5000620001 - 104
5004979476
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
41 5000158006 1 pc Schalttafel
Tablero de mando
Control panel
Tableau de commande
400 5000160117 1 pc Scharnier
Bisagra
Hinge
Charnière
881 5000159811 3 pc Sechskantflanschschraube
Tornillo hexagonal de brida
Hexagonal flange head screw
Vis hexagonale de bride
M5 x 16
6Nm/4ft.lbs
912 5000010369 3 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
953 5000010625 3 pc Scheibe
Arandela
Washer
Rondelle
G50
Betätigung Kpl.
Control panel cpl.
Regulador compl.
Commande compl.
33 / 110
5000620001 - 104
5004979425
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
458 5000160778 1 pc Schalter-Lauf/Halt
Interruptor de marcha/parada
Run/stop switch
Interrupteur de funcionamiento
459 5000160779 1 pc Stundenzähler-Schalter
Conmutador del horometro
Hour meter switch
Commutateur du compteur horair
460 5000159139 1 pc Motorkontrollmodul
Módulo de mando del motor
Engine control module
Module de contrôle de moteur
485 5000159129 1 pc Rheostat
Reóstato
Rheostat
Rhéostat
570 5000153523 1 pc Schutz
Protector
Guard
Protection
805 5000154512 4 pc Schraube
Tornillo
Screw
Vis
6-32 x 5/16in
884 5000115527 2 pc Flachkopfschraube
Tornillo de cabeza de cono
achatado
Pan head screw
Vis ber
M4 x 30
911 5000010370 1 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
952 5000010628 2 pc Scheibe
Arandela
Flat washer
Rondelle
971 5000154532 4 pc Federring
Arandela elástica
Lock washer
Rondelle de ressort
M3,5
999 5000165419 1 pc Flüssigkristallanzeige
Pantalla de cristal líquido
Liquid crystal display
Écran à cristaux liquides
1000 5000160770 1 pc Spannungsregler
Regulador de voltaje
Voltage regulator
Régulateur de tension
G50
Steckdosen Tafel
Receptacle panel cpl.
Conjunto panel tomacorrientes
Tableau de prises de courant
35 / 110
5000620001 - 104
5004979472
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
267 5000160091 2 pc Anschlussblock
Bloque terminal
Terminal block
Borne serre-fils
455 5000153263 2 pc Unterbrecher
Interruptor de circuito
Circuit breaker
Coupe-circuit
20A
456 5000153264 1 pc Unterbrecher
Interruptor de circuito
Circuit breaker
Coupe-circuit
30A
457 5000153265 2 pc Unterbrecher
Interruptor de circuito
Circuit breaker
Coupe-circuit
50A
478 5000157168 1 pc Not-Aus Schalter
Interruptor de parada de
emergencia
Emergency stop switch
Interrupteur d'arrêt d'urgence
486 5000089849 2 pc Satz-GFI Steckdose
Juego de tomacorriente gfi
Gfi receptacle kit
Jeu de prise de courant gfi
487 5000153277 2 pc Steckdose
Tomacorriente
Receptacle
Prise de courant
50A
488 5000088827 1 pc Steckdose
Tomacorriente
Receptacle (socket)
Prise de courant
30A
489 5000157169 1 pc Relais
Relai
Relay
Relais
569 5000158785 1 pc Schutz
Protector
Guard
Protection
613 5000160647 1 pc Dichtung
Empaque
Seal
Joint
806 5000154513 16 pc Schraube
Tornillo
Screw
Vis
6-32 x .750
828 5000154516 2 pc Flachkopfschraube
Tornillo de cabeza de cono
achatado
Pan head screw
Vis ber
M5 x 16
831 5000110405 12 pc Schraube
Tornillo
Screw
Vis
M4 x 14
911 5000010370 12 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
912 5000010369 1 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
952 5000010628 12 pc Scheibe
Arandela
Flat washer
Rondelle
953 5000010625 2 pc Scheibe
Arandela
Washer
Rondelle
971 5000154532 16 pc Federring
Arandela elástica
Lock washer
Rondelle de ressort
M3,5
G50
Anschluss-Anlagentür Kpl.
Lug door cpl.
Conjunto puerta de conexionescompl.
Porte de cosses terminales com
37 / 110
5000620001 - 104
5004979471
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
63 5000160589 1 pc Lagerplatte
Placa de retención
Retaining plate
Plaque d'arrêt
401 5000158696 1 pc Scharnier
Bisagra
Hinge
Charnière
415 5000158010 1 pc Panel
Panel
Panel
Tableau
418 5000158784 1 pc Verriegelung
Aldaba
Latch
Loquet
622 5000160666 1 pc Isolatorsatz
Juego de aislador
Insulator set
Jeu d'isolant
831 5000110405 2 pc Schraube
Tornillo
Screw
Vis
M4 x 14
881 5000159811 7 pc Sechskantflanschschraube
Tornillo hexagonal de brida
Hexagonal flange head screw
Vis hexagonale de bride
M5 x 16
6Nm/4ft.lbs
911 5000010370 2 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
912 5000010369 7 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
952 5000010628 1 pc Scheibe
Arandela
Flat washer
Rondelle
953 5000010625 3 pc Scheibe
Arandela
Washer
Rondelle
999 5000163615 1 pc Schlüssel Für Aussperrungsschal-
Ter
Llave para interruptor de cierre
eléctrico
Lockout switch key
Clé pour interrupteur de contr
G50
Anschluss Anlage Kpl.
Lug box cpl.
Conjunto caja de conexiones compl.
Boîte de cosses terminales com
39 / 110
5000620001 - 104
5004979470
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
43 5000158015 1 pc Panel
Panel
Panel
Tableau
125 5000158008 2 pc Konsole
Soporte
Bracket
Support
270 5000157935 1 pc Platte
Placa
Plate
Plaque
367 5000158074 1 pc Anschlußteil
Conector
Connector
Connecteur
479 5000159131 1 pc Schalter
Interruptor
Switch
Interrupteur
480 5000158695 5 pc Anschluss
Terminal de conexión
Terminal lug
Cosse terminale
796 5000158796 2 pc Gewindebolzen
Perno prisionero
Stud
Goujon
M8 x 70
840 5000085957 2 pc Schraube
Tornillo
Screw
Vis
M8 x 30
25Nm/18ft.lbs
841 5000118077 2 pc Schraube
Tornillo
Screw
Vis
M8 x 30
867 5000114300 2 pc Flachkopfschraube
Tornillo de cabeza de cono
achatado
Pan head screw
Vis ber
M4 x 22
868 5000011454 2 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Vis à tête hexagonale
M8 x 40
25Nm/18ft.lbs
DIN933
911 5000010370 2 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
916 5000030066 7 pc Sechskantmutter
Contratuerca
Locknut
Contre-écrou
M8
924 5000010367 2 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M8
926 5000010882 7 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
952 5000010628 2 pc Scheibe
Arandela
Flat washer
Rondelle
956 5000010622 5 pc Scheibe
Arandela
Flat washer
Rondelle
5000620001 - 104
5004979468
42 / 110
G50
Kühler/Trennwand
Radiator/bulkhead cpl.
Radiador/conjunto mamparo
Radiateur/cloison de séparatio
G50
Kühler/Trennwand
Radiator/bulkhead cpl.
Radiador/conjunto mamparo
Radiateur/cloison de séparatio
43 / 110
5000620001 - 104
5004979468
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
14 5000153733 1 pc Kühler Kpl.
Radiador compl.
Radiator cpl.
Radiateur compl.
15 5000159866 1 pc Rahmenpanel
Panel de chasis
Bulkhead panel
Tableau de châssis
22 5000153398 1 pc Gebläseverkleidung
Panel de cubierta
Fan shroud panel
Tableau de boîtier
60 5000160642 1 pc Konsole-Auspufftopf
Ménsula-silenciador
Muffler bracket
Support-pot d'échappement
80 5000153106 1 pc Lüfterhaube (Links)
Guardaventilador (izquierda)
Left side fan guard
Bague de ventilateur (gauche)
81 5000161700 1 pc Lüfterhaube (Rechts)
Guardaventilador (derecha)
Right side fan guard
Bague de ventilateur (droite)
181 5000155239 1 pc Konsole
Soporte
Bracket
Support
300 5000154305 1 pc Kugelhahn
Válvula de bola
Ball valve
Robinet à boisseau sphérique
325 5000160817 1 pc Oberes Kühlerschlauch
Manguera superior de radiador
Upper radiator hose
Tuyau supérieur de radiateur
1-3/4 x 16-1/2in
326 5000160818 1 pc Unteres Kühlerschlauch
Manguera inferior de radiador
Lower radiator hose
Tuyau de radiateur du bas
2 x 14-1/2in
433 5000154934 1 pc Verschraubung
Unión
Fitting
Raccord
M12
440 5000155240 1 pc Flasche
Botella
Bottle
Bouteille
2qt
515 5000112287 1 pc Schelle
Abrazadera
Clamp
Agrafe
1,56-2,50
539 5000160287 1 pc Plastikstopfen
Tapón plástico
Plastic plug
Bouchon plastique
1-3/8in
812 5000155391 1 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Boulon à tête hexagonale
5/16-18 x 3/4in
813 5000155392 1 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Boulon à tête hexagonale
3/8-16 x 3/4in
833 5000028949 2 pc Schraube
Tornillo
Screw
Vis
M6 x 16
10Nm/7ft.lbs
838 5000028404 1 pc Schraube
Tornillo
Screw
Vis
M8 x 20
25Nm/18ft.lbs
853 5000157021 1 pc Sechskantflanschschraube
Tornillo hexagonal de brida
Hexagonal flange head screw
Vis hexagonale de bride
M8 x 14
25Nm/18ft.lbs
913 5000010368 2 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M6 DIN985
924 5000010367 1 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M8
954 5000010624 2 pc Scheibe
Arandela
Flat washer
Rondelle
956 5000010622 1 pc Scheibe
Arandela
Flat washer
Rondelle
973 5000012397 1 pc Federring
Arandela elástica
Lock washer
Rondelle de ressort
A8
992 5000163200 1 pc Kühlerverschlußdeckel
Tapa del radiador
Radiator cap
Couvercle du radiateur
993 5000160776 1 pc Flaschenkapsel
Cápsula
Bottle cap
Capsule
999 5000115328 1 pc Schlauch
Manguera
Hose
Tuyau
G50
Auspufftopf
Muffler
Silenciador
Pot d'échappement
45 / 110
5000620001 - 104
5004979430
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
115 5000160643 2 pc Band
Correa
Strap
Ruban
160 5000160646 1 pc Auspufftopf
Silenciador
Muffler
Pot d'échappement
196 5000117393 4 pc Abstandsstück
Espaciador
Spacer
Entretoise
210 5000162294 1 pc Auspuffrohr
Tubo de escape
Exhaust pipe
Tuyau d''échappement
211 5000161688 1 pc Auspuffrohr
Tubo de escape
Exhaust pipe
Tuyau d''échappement
212 5000161689 1 pc Auspuffrohr
Tubo de escape
Exhaust pipe
Tuyau d''échappement
500 5000155303 1 pc Schelle
Abrazadera
Clamp
Agrafe
3in
501 5000154357 2 pc Auspuffschelle
Abrazadera de escape
Exhaust clamp
Agrafe d'échappement
3in
517 5000154344 2 pc Schelle
Abrazadera
Clamp
Agrafe
615 5000162782 1 pc Isoliermaterial
Aislación
Insulation
Matière isolante
811 5000151126 2 pc Schraube
Tornillo
Screw
Vis
5/16-18 x 1-5/8in
880 5000011456 4 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Vis à tête hexagonale
25Nm/18ft.lbs
924 5000010367 4 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M8
950 5000173403 1 pc Auspufftopf, Schelle
Abrazadera del silenciador
Muffler clamp
Bride de silencieux
5000620001 - 104
5004979463
46 / 110
G50
Motor Kpl.
Engine cpl.
Motor compl.
Moteur compl.
G50
Motor Kpl.
Engine cpl.
Motor compl.
Moteur compl.
47 / 110
5000620001 - 104
5004979463
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
1 5000160844 1 pc Deere-Motor
Motor deere
Engine-deere
Moteur deere
67hp
3 5000153228 1 pc Gebläserad
Ventilador
Fan
Ventilateur
23in
190 5000153306 1 pc Abstandsstück
Espaciador
Spacer
Entretoise
222 5000158691 1 pc Anzeiger
Indicador
Gauge
Indicateur
230 5000152978 1 pc Band
Correa
Strap
Ruban
10in
300 5000154305 1 pc Kugelhahn
Válvula de bola
Ball valve
Robinet à boisseau sphérique
304 5000163423 1 pc Schlauch
Manguera
Hose
Tuyau
330 5000162778 1 pc Schlauch
Manguera
Hose
Tuyau
2.5in x 850mm
432 5000154304 1 pc Verschraubung
Unión
Fitting
Raccord
M18 x 1/2in NPT
448 5000160693 1 pc Stutzen
Niple
Nipple fitting
Raccord
1/8 x 2in
451 5000153070 1 pc Luftfiltergehäuse
Caja del filtro de aire
Air cleaner housing
Boîtier de filtre à air
492 5000153467 1 pc Motordrehzahlsensoreinheit
Unidad de alerta de velocidad
Speed sensor
Appareil d'alerte de la vitess
493 5000153220 1 pc Ölsensor
Unidad de alerta de aceite
Sensor-oil
Capteur d'huile
494 5000153219 1 pc Temperatursensoreinheit
Unidad de alerta de temperatura
Temperature sensor
Appareil d'alerte de températu
505 5000153073 1 pc Schelle
Abrazadera
Clamp
Agrafe
6-1/2in
510 5000028707 1 pc Schelle
Abrazadera
Clamp
Agrafe
0,21-0,63
517 5000154344 2 pc Schelle
Abrazadera
Clamp
Agrafe
838 5000028404 2 pc Schraube
Tornillo
Screw
Vis
M8 x 20
25Nm/18ft.lbs
849 5000154523 4 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Boulon à tête hexagonale
M10 x 80
851 5000155248 6 pc Schraube
Tornillo
Screw
Vis
M12 x 25
88Nm/65ft.lbs
916 5000030066 1 pc Sechskantmutter
Contratuerca
Locknut
Contre-écrou
M8
956 5000010622 1 pc Scheibe
Arandela
Flat washer
Rondelle
958 5000154530 4 pc Scheibe
Arandela
Washer
Rondelle
M10
990 5000162449 1 pc Keilriemen
Correa en v
V-belt
Courroie trapézoïdale
G50
Motorkonsole
Engine mount cpl.
Conjunto soporte de motor
Montage du moteur
51 / 110
5000620001 - 104
5004979460
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
95 5000159845 1 pc Motorträger
Soporte de motor
Engine mount
Support pour moteur
419 5000153747 2 pc Befestigung
Clip
Clip
Clip
465 5000153064 2 pc Gummipuffer
Amortiguador de goma
Shockmount-rubber
Silentbloc en caoutchouc
828 5000154516 2 pc Flachkopfschraube
Tornillo de cabeza de cono
achatado
Pan head screw
Vis ber
M5 x 16
844 5000154521 4 pc Schraube
Tornillo
Screw
Vis
M10 x 20
69Nm/51ft.lbs
851 5000155248 6 pc Schraube
Tornillo
Screw
Vis
M12 x 25
120Nm/89ft.lbs
854 5000011309 2 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Boulon à tête hexagonale
M12 x 90
86Nm/63ft.lbs
DIN 931
912 5000010884 2 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M12 DIN934
919 5000010884 1 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M12 DIN934
940 5000153066 2 pc Begrenzerscheibe
Arandela limitadora
Snubber washer
Rondelle de butée
960 5000010620 2 pc Scheibe
Arandela
Flat washer
Rondelle
12 ISO7090
975 5000012648 2 pc Federring
Arandela elástica
Lock washer
Rondelle de ressort
A12
G50
Teile Für Montage Des Generators
Generator mount cpl.
Piezas para montaje del generador
Pièces pour montage du générat
53 / 110
5000620001 - 104
5004979459
Pos.
Ref.
Artikel Nr.
Part No.
Qty. Unit
Beschreibung
Descripcion
Description
Description
Abm.
Measurem.
Norm
Standard
Drehm.
Torque
Schmierstoff
Sealant
2 5000160914 1 pc Generator Kpl.
Conjunto generador
Generator cpl.
Générateur compl.
48kVA
195 5000160696 1 pc Abstandsstück
Espaciador
Spacer
Entretoise
50 x 28.6
230 5000152978 1 pc Band
Correa
Strap
Ruban
10in
465 5000153064 2 pc Gummipuffer
Amortiguador de goma
Shockmount-rubber
Silentbloc en caoutchouc
814 5000155253 8 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Boulon à tête hexagonale
3/8-16 x 3/4in
45Nm/33ft.lbs
855 5000047860 2 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Boulon à tête hexagonale
M12 x 130
86Nm/63ft.lbs
DIN931
887 5000161072 12 pc Sechskantschraube
Tornillo hexagonal
Hexagonal head cap screw
Boulon à tête hexagonale
M10 x 40
69Nm/51ft.lbs
919 5000010884 2 pc Sechskantmutter
Tuerca hexagonal
Hexagon nut
Écrou hexagonal
M12 DIN934
940 5000153066 2 pc Begrenzerscheibe
Arandela limitadora
Snubber washer
Rondelle de butée
958 5000154530 8 pc Scheibe
Arandela
Washer
Rondelle
M10
959 5000010376 2 pc Scheibe
Arandela
Flat washer
Rondelle
A13 DIN9021
975 5000012648 2 pc Federring
Arandela elástica
Lock washer
Rondelle de ressort
A12
980 5000176415 1 pc Satz-Diode
Juego de diodo
Diode kit (6 diodes)
Jeu de rectificateur
981 5000183341 1 pc Stator
Estator
Stator
Stator
982 5000183344 1 pc Lager
Rodamiento
Bearing
Roulement
5000620001 - 104
5004979456
54 / 110
G50
Schaltkasten
Voltage selector switch box
Caja del interruptor
Coffret électrique
/

in other languages